
1618 HEADLAND DR.
FENTON, MO 63026
(636) - 343-6006

BAIJLABS CERTIFTED TEST REPORT NO. : 20330.0
PREPARED FOR: H.E. WIIJIJIAIVIS, INC - CARTAGE, MO

DESCRIPTION: GENT V18 IJED 4"TALL HEATS]NK 4uSQ CAST HOUSING DOWNLfGHT
ACRYLIC MED TTR OPTTC & 4]'SEMI-SPEC TRIM W/TROSI FILM
ADVAI{CE # Xr036C100V054DSM5 @ 915mA

CATALOG NBR: 4DS-L3 0 / 835-DIM-UNV-O-M-OF-CS
I-,AI!IP TYPE : BXRE-35E4000

(636)-343-60s1 FAx 
V T

DATE 04 / 1,3 / 1,8 I
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A\TG O
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80 0
85 0
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CAIIDI,EPOWER DISTRIBUTION
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. 50. 83 . 54. 44.
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. 0. 0. 0. 0.

. 0. 0. 0. 0.

. 0. 0. 0. 0.
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. 0. 0. 0. 0.

ZCNAL
LUMENS

465 .4

1-01-5 . 6

944 .6

5L0. B

135.6

13.8

oa

0

NYW
NVLAP LAB CODE 200921.0

IJUMEN SUMIVIARY
ZONE LUMENS ?I,AMP ?FTXT ZONE I,UMENS BI,AMP BFTXT
0- 30 2426. NA. 78.6 90-1-20 0. NA. .0
0- 40 2936. NA. 95.2 90-130 0. NA. .0
0- 60 3085. NA. 100.0 90-1s0 0. NA. .0
0- 90 3086. NA. L00.0 90-L80 0. NA. .0

TOTAL LTUMINAIRE = 0-180 3085. NA. 100.0
IES SPACING CRITERIA: END= .7 DIAGONAL = .7 CROSS= .7
EHIS EIALLABS REPORE V|ITH IIIE USE Ol. EHE N\ILAP LOGO SEALL NOE BE USED BY IIIIS CLIENT rO CLAIM PRODUCT

CERTIrICATION, APPROVAL, OR EIIDORSEI4IENT BY NVLAP, NIST, OR eNI AGENCY OE'IIIE rEDERIAL GOVERNMENE'
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BAI,I,ABS CERTIFTED TEST REPORT NO. : 20330.0 DATE 04/L3/18
PREPARED FOR: H.E. WILL]AI',IS, INC - CARTAGE, MO
DESCRIPTION: GENT V18 LED 4''TALL HEATSINK 4uSQ CAST HOUSING DOWNLfGHT

ACRYLIC MED TIR OPTIC & 4I'SEMI-SPEC TRIM W/TEOSI FII,M
ADVANCE # XrOg6C100V054DSM5 @ 915mA

CATAITOG NBR: 4DS-L3 O / 835-DrM-UNV-O-M-OF-CS
LAIvIP TYPE : BXRE-35E4000
**********************************************************************

VERT
ANGLE

45
55
55
75
85

CEIIJING .80

WALL .70 .50 .30
RCR

.70

.70 .50 .30 .10 .50

.50 .30

.30 .10 .50 .30

0

1_8596.
21,"7 8 .

0"
0.
0.

TUMTNANCES-CD /SO-M
HORIZONTAL ANGLE

45

309L4.
3448.

0.
0.
0.

90

1-81-A7.
l-81_5.

0.
0.
0.

.10 .50 .30 " L0 .00

1.05 1.02 1"02 1,02 1"00

**M:U(IMUM BRIGHTNESSES NOT MEASURED**

**********************************************************************

ZONAI, CAVITY COEFFICIENTS OF UTILTZATION

EFFECTIVE FLOOR CAVTTY REFLECTAIUCE= . 20

.10 .00

.L0

0 1,L9 1,19 1.19 1.19 1. 15 1. 16 1. 16 1. 16 1.11 1,.11 1.11 1.05 1.06

1 1.14 L.L2

2 L.09 1.05

1.10 1.08 1.12 1.XO 1.08 1.05 1.06 1.04 1.03 1.02 1.01 1.00 .99 -98 .97 .95

L.O2 .99 1.07 1.03 1.OO .97 1.00 .98 .95 .97 .95 .93 .95 .93 .91 .90

1.05 .99 .95 .91 1.03 .98 .94 .91 .95 .92 .89 .93 .90 .88 .91 .89 .87 .8s

4 1. OO .94 .89 .85 .98 .92 .88 .84 .90 .81 .83 .88 .85 .83 .87 .84 "82 .80

.95 ,88 .83 .79 .94 .87 . 83 .'.19 . 86 . 81 .',18 .84 .80 .78 .83 .79 .77 .76

.92 .84 .79 .75 .90

.88 .80 .74 .7L .87

.84 .75 .70 .56 .83

.83 .78 .75 .82

.79 .74 "70 .78

.75 .70 .65 .74

.74 .80 .77 .74 .79 .76 .73 .72

.7 6 .72 .59 .68

.77

.73

9 .80

10 .76

TESTED TN

.7L .55 .62 .78 .70 .55

.67 ,51 .58 .75 .55 ,51

ACCORDAIICE WITH CTIRRENT' IES PROCEDT'RES

.7 0 .77 .73 .7 0

.59 .66 .73 .58 .65 .72 .68 .65 .64

.62 .69 .65 .6L .59 .64 .51 .58 .64 .51 .50

.59 .55 .51 .57 .55 .50 .5',1 .64 .50 .5',1 .55
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BALIJABS CERTIFIED TEST REPORT NO. : 20330.0
PREPARED FOR: H.E. WILIJIAIUS, INC - CARTAGE, MO

DArE 04/a3/LB

DESCRIPTION: GENT V18 IJED 4i'TAITIJ HEATSINK 4uSQ CAST HOUSfNG DOWNL]GHT
ACRYI,IC MED TIR OPTIC & 4''SEMI-SPEC TRIM W/FROST FII,M
ADVAr{CE # X]036C1-00V054DSM5 @ 915mA

CATAIJOG NBR : 4DS-rr3 O / 835 -D]M-UNV-O-M-OF-CS
LAMP TYPE : BXRE-35E4000

**********************************************************************

ELECTRICAI, CHARACTERISTICS 120. O3V .297IA 35.4540W

r-,uMrNous EFFTCACY (LIIMENS / WertS) = 87.0

TESTED IN ACCORDAI{CE WITH CURRENT IES STA}TDARDS
UTILIZING ABSOI,UTE PHOTOMETRY PER I,M-79-08
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